Spare part list
PKX 7 breaker

DUSS

Description Order-No. Quantity Description Order-No. Quantity
Dust guard PKX7-4 1 Cheese head screw M5x65 PKX7-83 2
Circlip PKX7-5 1 Lower vibration abs. housing (mot.) PKX7-84 1
Locking sleeve PKX7-6 1 Spacer PKX7-85 2
Retaining ring PKX7-7 1 Pressure spring PKX7-86 2
Steel sleeve PKX7-8 1 Upper vibration abs.housing (mot.) PKX7-87 1
Spring PKX7-9 1 Vibration abs.housing (mot.), ass'y PKX7-87k 0
Washer PKX7-10 1 Disk spring PKX7-88 1
Cheese head screw M6x75 PKX7-11 4 Countersunk head screw 4x12 PKX7-89 1
Copper washer M6 PKX7-12 4 Side handle PKX7-90 1
Countersunk head screw M5x8 PKX7-13 1 Switch handle PKX7-91 1
Spring PKX7-14 1 Nut M12 PKX7-92 1
Ball dia. 4mm PKX7-15 1 Potentiometer PKX7-93 1
Front cover PKX7-16 1 Spring PKX7-94 1
Gasket PKX7-17 1 Lens head screw 4x20 PKX7-95 3
O-ring seal 31x1,5 PKX7-19 2 Lens head screw 4x14 PKX7-96 2
Sleeve bearing PKX7-20 1 Cord clamp PKX7-97 1
Upper cover PKX7-21 1 Cheese head screw M5x60 PKX7-98 2
Bottom cover PKX7-22 1 Fitting for the diodes PKX7-99 1
Lens head screw 3,5x30 PKX7-23 2 Switch PKX7-100 1
Lens head screw M4x12 PKX7-24 4 Cord sleeve PKX7-101 1
Clutch dog PKX7-25 1 Cord and plug PKX7-102 1
Damper ring PKX7-26 1 Carbon brush PKX7-105 1
Roller PKX7-27 2 Carbon brush with wire strand PKX7-106 1
Tool bit driver PKX7-28 1 Brush holder PKX7-107 2
Sealing ring PKX7-29 1 Lens head screw 3x10 PKX7-108 4
Sleeve bearing PKX7-38 1 Grooved pin PKX7-110 4
O-ring seal 49x3,5 PKX7-39 1 Roller 5x13,8 PKX7-111 1
Piston pin PKX7-48 1 Shaft PKX7-112 1
Spring lock washer PKX7-49 2 O-ring seal 15x1,5 PKX7-113 1
Cheese head screw M5x20 PKX7-54 6 Lock washer M4 PKX7-115 2
Copper washer M5 PKX7-55 6 Cheese head screw M4x12 PKX7-116 2
Gasket PKX7-56 1 V-ring seal PKX7-117 1
Sleeve bearing PKX7-60 1 O-ring seal 26x2 PKX7-118 1
Crank shaft PKX7-64 1 Plain washer PKX7-119 1
Ball bearing PKX7-65 1 Ball bearing PKX7-120 1
Gear wheel PKX7-66 1 Retaining ring PKX7-121 1
Ventilation insert, right PKX7-67 1 Washer PKX7-122 1
Ventilation insert, left PKX7-68 1 Ball bearing PKX7-124 1
Motor housing PKX7-69 1 Rubber sleeve PKX7-125 1
Lower vibration abs. housing (cyl.) PKX7-70 1 Lens head screw 4x48 PKX7-126 2
Spacer PKX7-71 0 Insulating housing PKX7-128 1
Pressure spring PKX7-74 0 Motor cover PKX7-129 1
Space hull PKX7-75 0 Lens head screw M4x20 PKX7-130 4
Spring plate PKX7-76 1 Insulating sleeve PKX7-131 1
Disk spring PKX7-77 1 Sticker RVA PKX7-132 1
Washer PKX7-78 2 O-ring seal 8x3 PKX7-133 1
Screw 4x27 PKX7-79 1 Spacer with guidance PKX7-134 2
Upper vibration abs. housing (cyl.) PKX7-80 1 Pressure spring PKX7-135 2
Pressure spring PKX7-81 Sealing ring PKX7-301 2
Washer M5 PKX7-82 4 Ram PKX7-302 1

1/2

08 /2018



Spare part list Duss

PKX 7 breaker

Description Order-No. Quantity Description Order-No. Quantity
Retainer PKX7-303 1 Vibration abs.housing (cyl.), ass'y PKX7-319k 0
Disk spring PKX7-304 2 DUSS PKX7 sticker PKX7-320 2
Damper PKX7-305 1 Electronics ass'y PKX7-321 1
O-ring seal 35x3 PKX7-306 1 PKX7 nameplate PKX7-322 1
Cylinder PKX7-307 1 Change lever PKX7-323 1
Damper washer PKX7-308 1 Change lever, assembled PKX7-323k 0
O-ring seal 45x4,5 PKX7-309 1 Armature, 230V PKX7-324 1
Striker PKX7-310 1 Field, 230V PKX7-325 1
Striker ring PKX7-311 1 Clamping collar PKX7-326 1
Piston ring PKX7-312 1 D-handle PKX7-327 1
Piston PKX7-313 1 D-handle, assembled PKX7-327k 0
Piston, assembled PKX7-313k 0 Spring dia.10mm PKX7-328 1
Connecting rod PKX7-314 1 Washer PKX7-329 1
Sleeve bearing PKX7-315 1 Star knob PKX7-330 1
Gasket PKX7-316 1 Hexagon head screw M8x150 PKX7-331 1
Pressure spring PKX7-317 8

Antivibration mass PKX7-318 1

2/2 08 /2018



alte Ausflhrung bis Maschinen Nr.
15808-10/2014

first version assembled up to serial no.
15898-10/2014

premiére version assemblage jusqu'au no.
15888-10/2014 .-’J

07/2018



